
 

 

350-ALTBRKT-HD-BP REV A INSTALL INSTRUCTIONS 

PART QTY APPLICATION 
350522-HD-BP 1 Alternator Bracket 

350522-HD-R-BP 1 Alternator Bracket R 

2587356-P 1 Top Alternator Bracket 

3/8-16 X 0.75 SHCS 2 Alternator Bracket to Alternator Bracket R 

3/8-16 X 1.5 SHCS 1 Adjusting Rod to Top Alternator Bracket 

3/8-16 X 2.25 SHCS 1 Alternator Bracket to Engine 

3/8-16 X 2.75 SHCS 1 Alternator Bracket to Engine 

3/8-16 X 3.5 SHCS 1 Alternator Bottom Ear 

5/16-18 x 1.25 SHCS 1 Top Alternator Ear 

6257722-133 1 1.33” Spacer, Alternator Bracket and Adjusting Rod 

7327722-020 1 0.20” Spacer 

3/8-16 X .468 Lock Nut 2 Alternator Bottom Ear, Top Alternator Bracket 

235763-500-ASM 1 Adjusting Rod 

Total 15                      10x8x2 BOX 
 

 

 

  

3/8-16 X 2.75 SHCS 
1.33” Spacer 

Adjusting Rod 

3/8-16 X 2.25 SHCS 

5/16-18 x 1.25 SHCS 

3/8-16 X 1.5 SHCS 

3/8-16 X .468 Lock Nut 

3/8-16 X 3.5 SHCS 

3/8-16 X .468 Lock Nut 

 2x 3/8-16 X .075 SHCS 



 

 

350-ALTBRKT-HD-BP REV A INSTALL INSTRUCTIONS 

 

Step 1: Remove old alternator brackets 

Step 2: Attach 350522-HD-BP and 350522-HD-BP-R using 2x 3/8-16 x 0.75” SHCS.  Do not 

tighten yet. 

Step 3: Attach the assembled brackets to the engine using the hardware shown in the photo 

above.  Fully tighten 

Step 4: Attach 2587356-P to the Adjusting rod as shown in the photo above using 3/8-16 X 1.5 

SHCS and secure with a 3/8-16 X .468 Lock Nut. 

Step 5: Attach Alternator, bottom ear, to the bracket assembly using a 3/8-16 X 3.5 SHCS and 

secure with a 3/8-16 X .468 Lock Nut. 

Step 6: Attach Alternator, top ear, to 2587356-P using a 5/16-18 x 1.25 SHCS SHCS 

Step 7: Attach water pump, crank, and alternator pulleys.  Align alternator pulley to the water 

pump pulley.  Tighten the 2x 3/8-16 x 0.75 SHCS in the bottom of the bracket assembly. 

 

 

Torques Specs: 

All torque specs can be found on the last page of this instruction packet provided by Fastenal. 
We have highlighted all CVF bolts inside the table. Feel free to keep the page and use it for 
reference in your garage. 
 Note: Metric Socket Head Bolts are not listed. Use the recommended torque specs for 
5/16 when tightening M8 bolts and 3/8 torque specs when tightening M10. 
 
Thank you for your purchase from CVF Racing! If you have any questions about your install, 
check out our support center for install guides, videos, and other helpful tips. If you need further 
help, our tech staff can be reached M-F from 8-5 PM CST via phone, email, or chat.  
 

Looking to upgrade further? Contact us to upgrade your system! Most can be added with little to no 

modification of your installed kit. 

• Hood Hinges 

• Trunk Hinges 

• Light Bezels 

 



 

 

350-ALTBRKT-HD-BP REV A INSTALL INSTRUCTIONS 

 


